

TEST REPORT

Report No. : GR:TX:9410064354

DATE : 17/09/2018



SADDLERY HOUSE

84/113, PLOT NO 14, NEAR KESHAV BHAWAN , AFIM KOTHI
Uttar Pradesh, Kanpur-208003
INDIA

CONTACT PERSON : DINESH KUMAR

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

PRODUCT DESCRIPTION

CORD [292418 WORLD CORD 2MM LEATHER NAT W/MET, 292419 WORLD CORD 2MM LEATHER BRN W/MET, 292430 BRAIDED BLACK]

COLOUR

NATURAL, BROWN, BLACK

COUNTRY OF DESTINATION

INDIA

COUNTRY OF ORIGIN

INDIA

SAMPLE RECD ON

7-Sep-18

TESTING PERIOD : 7/09/2018 - 17/09/2018

RESULT SUMMARY

TESTS	PASS	FAIL	REMARKS
TOTAL CADMIUM CONTENT			
1+2+3	X		
LEAD IN PAINT/SIMILAR SURFACE COATING MATERIAL			
1+2+3	X		
LEAD IN ACCESSIBLE SUBSTRATE MATERIAL			
1+2+3	X		
PHTHALATES			
1+2+3	X		

per pro SGS India Private Ltd.



ANAND GOEL

EXECUTIVE

Email your Test Report Related Enquiries at Feedback.SLT@sgs.com

TEST REPORT

Report No. : GR:TX:9410064354

DATE : 17/09/2018



R E S U L T S

REQ

COMPONENT LIST /LIST OF MATERIALS

SAMPLE NO.	MATERIAL NO.	COMPONENT	MATERIAL	COLOR	FIBER TYPE*	REMARK
A	1	292418 WORLD CORD 2 MM LEATHER NAT W/MET	LEATHER	NATURAL		
A	2	292419 WORLD CORD 2 MM LEATHER BRN W/MET	LEATHER	BROWN		
A	3	292430 BRAIDED	LEATHER	BLACK		

* This fiber type identification is for the selection of azo dye testing procedure.

Note:

Type A = Textile contains natural fibers only and/or regenerated fibers exclude the group of acetate.

Type B = Textile contains polyester fibers only.

Type C = Textile contains man-made fibers and/or man-made blended fibers (except polyester fibers).

TEST REPORT

Report No. : GR:TX:9410064354

DATE : 17/09/2018



R E S U L T S

REQ

TOTAL CADMIUM CONTENT

Total Digestion- Microwave: Analysis by AAS/ICPMS

1+2+3

CONTENT	Not detected	300 mg/kg
---------	--------------	-----------

Detection limit:20 mg/kg

LEAD IN PAINT/SIMILAR SURFACE COATING MATERIAL

With reference to CPSC Test Method:CPSC-CH-E1003-09.1:2011 Standard Operating Procedure for Determining Lead (Pb) in Paint and Other Similar Surface Coating (or accredited test method).

1+2+3

Lead (Pb)	Not detected	90 mg/kg
-----------	--------------	----------

Detection limit:20 mg/kg

Note: With reference to Test Method CPSC-CH-E1003-09 dated April 26, 2009, the result is calculated using the minimum sample weight

LEAD IN ACCESSIBLE SUBSTRATE MATERIAL

With reference to CPSC Test Method:CPSC-CH-E1002-08.3:2012 Standard Operation Procedure for Determining Total Lead (Pb) in Non-Metal Product.

1+2+3

Lead (Pb)	Not detected	100 mg/kg
-----------	--------------	-----------

Detection limit:20 mg/kg

Note: The result is calculated using the minimum sample weight

PHTHALATES

With reference to CPSC-CH-C1001-09.3:2010- Analysis was performed by Gas Chromatography/Mass Spectrometry.

1+2+3

Butyl Benzyl Phthalate (BBP)	Not detected
Bis(2-EthylHexyl)Phthalate (DEHP)	Not detected
Di-n-Butyl Phthalate (DBP)	Not detected
Di-n-Octyl Phthalate (DNOP)	Not detected
Di-Isononyl Phthalate (DINP)	Not detected
Di-Isodecyl Phthalate (DIDP)	Not detected

Detection limit: 100 mg/kg

Req: 1000 mg/kg

TEST REPORT

Report No. : GR:TX:9410064354

DATE : 17/09/2018



R E S U L T S

REQ

⌘ - Marked tests are not NABL Accredited

**** End of Report ****